FCC TEST REPORT Report No. :F471907

6.3.5 Frequency Range of Test : 150kHz to 30 MHz

Test Mode : Mode 5
Temperature : 25.5°C
Relative Humidity : 53 %
Il The test that passed at minimum margin was marked by the frame in the following table.
0 Level (dBuv) Date: 2004-08-05 Time: 00:51:15

CHSWCCICISPR-B

\ CHSWCCLCISPR -B AV
i

40
i PR 1
| i :
' I ]
. I
’ 0.A450.2 0.5 1 ? 5 10 20 30
Frequency {MHz)
Site (CO01-HY
Condition  CHENCCIACIEPRE-E 2003 2001003 LINE
EUT 1802 11a/big Access Point

Power : 120Vacb0Hz
Model c WASE-5100
tMemo :802.11 a link mode

Ower Limir Fead Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Femark

MH= dBu¥V dE dBEuv dBuV db dE
1 0.246 32.05 -29.86 61.89 31.91  0.10  0.02 QF
p 0.246 23.86 -28.03 51.89 23.74 0.10 0.02 Awerage
3 0.334 26.37 -2Z.95 49.35 26.25 0.10 0.0Z2 Awerage
4 0.334 34.79 -24.56 59.35 34.67 0.10 0.02 QP
5 0.627 35.88 -20.12 56.00 35.75  0.10  0.03 QF
6 0.627 14.14 -31.86 46.00 14.01  0.10  0.03 Awerage
7 1.020 14.3% -31.61 46.00 14.25 0.10 0.04 Awerage
& 1.020 31.70 -24.350 56.00 31.56  0.10  0.04 QF
[= 1.330 27.93 -18.07 46.00 27.77  0.10  0.06 Awerade |
10 1.330 33.17 -22.83 56.00 33.01  0.10  0.06 QF
11 §.370 27.94 -32Z.06 60.00 27.66 0.18 0.10 QP
1z §.370 17.80 -32.20 50.00 17.52 0.18  0.10 Awerage
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Level (dBuV)
80

Date: 2004-08-05 Time: 00:48:34

CHSWCCICISPR-B

CHSWCCLCISPR -B AV

40
{E)
]
l]ll.15l].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site (CO0L-HY
Condition : CNSSCCLCIRPR-B 2003 20010028 NEUTREAL
EUT 1802 1 lafbiz Acoess Point
Power  120Vach0Hz
Model c WASP-5100
Memo :802.11 a link mode
Ower Limit Fead Probe Cable
Freg Lewel Limit Line Lewel Factor Loss Remark
MH= dBuy dE dBuy dBuy dE dE
1 0.242 35.42 -26.61 6Z.03 35.30 0.10 0.0z Qr
2 0.242 24,97 -27.06 L2.03 24.85 0.10 0.02 Average
3 0.343 26.37 -22.76 49,13 26.:24 Q.10 0.03 Average
4 0.343 39.65 -19.45 59,13 39,52 0.10 0.03 Qp
5 0,599 37.05 -18.95 G&6.00 36.92 0.10 0.03 Qp
& 0,599 22,38 -23.62 46.00 22,25 0.10 0.03 Awverage
] 0.658 35.99 -20.01 G&6.00 35.85 0.10 0.04 Qp
g 0.658 17.44 -25.56 46.00 17.30 0.10 0.04 Average
a 1.340 34,71 -21.29 GL6.00 34,55 0.10 0.0&e QF
10 1.340 23.13 -22.87 46.00 22.97 a.10 0.06 Awverage
11 9,200 31.76 -28.24 60.00 31.46 0.z20 0.10 QF
12 9,200 28.73 -2L.27 L0.00 28.43 0.20 0.10 Average
7
oot
¢ i
Test Engineer :
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6.3.6 Frequency Range of Test : 150kHz to 30 MHz

Test Mode : Mode 6
Temperature : 25.5°C
Relative Humidity : 53 %
Il The test that passed at minimum margin was marked by the frame in the following table.

" Level (dBuV) Date: 2004-08-03 Time: 21:35:25
\ CHSWCCLCISPR-B
CHSWCCLCISPR -B AY
| LA
40
I]l].15l].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Bite (CO0L-HY
Condition - CNRAPCCLCIZFR-B 2003 2001002 LINE
EOT ;8021 1abfg Lccess Point
Power : 120Vac/b0H=
Iodel C WARP-5100
Iemo 180211 atg hink mode
Ower Limit Fead Probe Cable
Freg Lewel Limit Line Lewel Factor Loss Remark
MH= dBuy dE dBu¥ dBuy dE dE
1 0.606 36.99 -19.01 56.00 36.86 0.10 0.03 Qp
2 0.606 28.52 -17.48 46.00 25,39 0.10 0.03 Average
3 12.810 46.18 -3.8Z G&50.00 45,87 0.20 0.11 Average
4 12,810 46.2Z6 -13.74 60,00 45,95 0.20 0.11 QP
5 14.214 46.94 -13.06 60.00 46.62 0.20 0.1z QP
G 14.214 47.27 -2.73 50.00 46,95 .20 0.12 Average
7 17.605 48,48 -11.52 60.00 48,08 0.26 0.14 QP
L s 17.695 45.85 -1.15 50.00 48.45 .26 0.14 Average |
9 18.489 44,65 -15.35 60,00 44,24 0.27 0.14 QP
10 18.489 45,02 -4,95 50,00 44,61 0.27 0.14 Average
11 19.710 47.27 -2.73 &0.00 4A.82 0.30 0.15 Average
12 19.710 47,31 -12.69 60,00 46,86 0.30 0.15 QPp
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Level (dBuv)
80

Date: 2004-08-03 Time: 21:38:27

CHSAWCCLCISPR-B

\
\

CHSWCCUCISPR -B AW

| E & 12
10
0 0.150.2 0.5 1 2 3 10 20 30
Frequency (MHz)
Bite (CO01-HY
Condition - CNEANCCICISPR-B 2002 2001008 HETTEAL
EUT B0Z.1 1a/biz Access Point
Power - 120Vanb0Hs
Model - WASP-5100
Memo (B0Z.11 atg link mode
Ower Limit Read Probe Cable
Fregq Lewel Limit Line Lewel Factor Loss Remark
HH= dBu¥ dE dBu¥ dBuy dE dE
1 0.336 40.43 -18.87 59.30 40.31 0.10 0.0z QP
2 0.336 33.08 -16.22 49.30 32.96 0.10 0.02 Average
3 0.602 23.85 -22.15 46.00 23.72 0.10 0.03 Awverage
4 0.602 35.15 -20.85 G&6.00 35.02 0.10 0.03 QP
5 12,750 45,67 -14.33 60.00 45,30 0.26 0.11 QP
G 12.750 46.01 -3.99 50,00 45.64 0.26 0.11 Awverage
7 14.154 45.41 -14.59 &0.00 45.00 0.29 0.12 QP
g 14,154 46.24 -3.76 E&0.00 45,83 0.29 0.12 hwerage
9 17.696 47,73 -12.27 &0.00 47,29 0.30 0.14 QP
10 17.696 48.02 -1.95 ©&0.00 47.55 0.30 0.14 Awverage
11 19,710 46.5% -3.41 E&0.00 46,14 0.30 0.15 hverage
12 19,710 46.54 -13.46 &0.00 46,09 0.30 0.15 QP
A
| A
\¢ e
Test Engineer :
Jay
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7. Test of Radiated Emission
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defined in ANSI
C63.4-2001. The EUT was placed, 0.8 meter above the ground plane, as shown in section 5.6.3. The
interface cables and equipment positions were varied within limits of reasonable applications to determine

the positions producing maximum radiated emissions

7.1. Major Measuring Instruments

e Amplifier
RF Gain
Signal Input

@ Spectrum analyzer
RF Gain
Signal Input

e Amplifier
RF Gain
Signal Input

@ Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

@ Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth
Signal Input

(MITEQ AFS44 )
40 dB
100 MHz to 26.5 GHz

(HP 8447D )
30 dB
100 kHz to 1.3 GHz

(PA-103)
30 dB
100 MHz to 1 GHz

(R&S FSP40)
10 dB

1 GHz

25 GHz

1 MHz

1 MHz

9 kHz to 40 GHz

(R&S FSP40)
10 dB

30MHz

1 GHz

120 KHz
300KHz

9 kHz to 40 GHz
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7.2. Test Procedures

1.
2.

@

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then tune the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

7.3. Typical Test Setup Layout of Radiated Emission

Antenna
Equipment under Test
.
7|V J < Testdistance —>
0.8M
\I/ Ground Plane —\
|
T I
TurnTable Receiver
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7.4. Test Result of Radiated Emission

7.4.1 Antenna 1
Test Mode: 802.11b TX CHO1

- Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
B The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuvim)

Date: ZUU3-07-20 hime: 13006

127
3
7 FCC CLASS-B
L/s
| e e o g gt e ] b st GG ES-BATGY
S = B —" Y S e
27
1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraquancy (1Hz)
Site : D3CHOE
Conditinn : FCC CLASS-E 3m HF-HORN AH 112 HORIZONTAL
EUT : 802.11albz fecess Point
Power  : AC 1207/ 60Hz
Model  : WASP - 5110
Memo  : 80211 TX CHO1 2412MHz
Over LimitAntenna Preamp Cable fint Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥s/m  dB/m 4B dB Cm deg
1 2390.00 57.%4 -16.06 74,00 23.40 44.34 3,33 Peak i |
2 2390.00 46.0% -7.91 54,00 28.40 44,34 3,33 Average 0 |
3@ 2412, 30 109,17 28.41 44,34 3,35 Peak 1 |
4@ 2412, 30 101.61 28.41 44,34 3,35 Average ] |
5 2483. 50 56.83 -17.17 7400 28.48 44.31 3. 40 Peak - -—=
6 2483.00 44.9%2 -9.08 54,00 28.48 44.31 3. 40 Average 1 0
Remark:
The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
TEL : 886-2-2696-2468 Page No. : 109 of 50

FAX : 886-2-2696-2255

Issued Date : Aug. 12, 2004



FCC TEST REPORT Report No. :F471907

107 Level (dBuv/m) Date: 2004-07-20 Time: 16:21:33
FCCCLASS-B
51 FCC CLASS-B (AVG)

0 3000 3400. 3800. 4200. 4600. 5000

Trace: (Discrete) Frequency (MHz)

Site : D3CHO&

Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : B02.11aihkiz Aecess Point

Powrer : AC 120V S 60H=

Model : WASP - 5110

Mema : B02.11b TE CHO1 2412MH=

Remark:

The “X” represent a fundamental frequency.

127 LEVe! (dBuvIm) Date: 2UU3-U7-20 1ime; 15:54%:51
3.
7 FCC CLASS-B
piteiiil | B FOC CLASSB-ARNE)"
L L
27
1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Site : D3CHDG
Condition : FCC CLASS-B 3m HF-HORW AH-118 VERTICAL
EUT : B02.11aMiz Aocess Point
Fower @ AC 120¥/&0Hz
Madel ¢ WASE - 5110
Mema @ 80211k TX CHOL 2412MHz
(Over LimitAntenna Preamp <Cable Ant Table
Freq Limit Level Line Factor Factor  Loss Remark Pos Pos
HH= dB dBu¥/m dBu¥/m dB/m 4B dB i ] deg
[11 2390.00 -2.41 51.59 54.00 28.40 44.34  3.33 Average ] 0]
2 2300.00 -13.89 60.11 74.00 28.40 44.34  3.33 Peak i i
3 X 2412, 00 112,43 28.41 44,34 3,35 Peak 0 0
4@ 2412, 100 105,11 28,41 44,34 3. 32 Average 0 0
5 2483.00 -20.16 53.84 74.00 28.48 44.31  3.40 Peak - -
6 2483.00 -11.31 42.69 54.00 28.48 44.31 3. 40 Average 0 i

Remark: The “X” represent a fundamental frequency.
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Level (dBuv/m) Date: 2004-07-20 Time: 16:11:49

107

FCC CLASS-B

FCC CLASS.B (AVG)

o

3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Freguency (MHxc)
Site : D3CHDE
Condition : FCC CLASS-B 3m HF-HORN 4H-112 YERTICAL
EUT : 802.11ahkiz Access Point
Powrer : AC 120/ 60Hz=
Model : WASP - 5110
Memo : 802.11b TX CHOL 2412MHz
{ver LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Kemark Pos Pos
MHz d4Bu¥/m 4B dBu¥/m  4B/m 4B dB Cm deg
1 4824, 00 39.06 -14.94 54,00 32,36 4556 4.76 Average i i
2 4824, 00 51.58 -22.42 74.00 32.36 45.56 4,76 Peak i 1
Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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Test Mode: 802.11b TX CHO06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuY/m) Date: 2004-07-17 Time: 12:04:19
FCC CLASS-B
40 ! “6dB
I
2 3
1
T 64 9. 132. 166. 200
Frequency (MHz)

Site CN3ACHO3-HY
Conditon  FCC CLAZE-B 3m BIC-9124--301 HORIZONTAL
EUT (802 11a'hfs Access Point

FPower CAC 120V f 60Hz
Wodel SWASP-5110
Iemao ©11h TX CHOA 2437MHz

CWEZ000
Owver Limit Bead Probe Cable Preamp Ant Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Remark Po=s Pao=s
MH= dBul/m dBE dBEul/m dBull dB dB dB CIn deg
1 l02.710 EZE.&5 -E0.85 43_E50 3832 10.3E l.86 Z7.88 TPeak E=es =S
Z 131.660 25.62 -17.88 43.50 39.96 11l.43 Z.07 27.84 Peak Ea Sha
3 led.470 25.03 -18.47 43.50 37.54 1Z2.94 2.3z 27.77 Peak s kT
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o Level (dBuW/my) Date: 2004-07-17 Time: 12:38:57
FCC CLASS-B
HedB
L
40
— 3

w o

’ 200 360, 520, 680. 840, 1000
Frequency (MHz)
Site (03CHO3-HY
Conditon ; FCC CLASS-B 3m LOG-9111-22]1 HORIZONTAL
EUT S802 11afhfz Access Point
Fower :AC 120V / 60Hz
Iodel CWASP-5110
Memo 2 11b TX CHO6 2437MHz
S WS2000
Ower Limit Bead Probe Cable Preamp Ant. Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Pos
MHz dBul/m dE dBuW m dBul dE dE dE cm deg
1 359 _FO0 ES6.43 -19. 87 46.00 35486 15 E3 3.34 E7.60 Peak =i i
Z d7e_ 400 E7.41 -18.5% 45.00 35.68 1le.18 3.60 E8.03 Peak e S
2 SE7.600 324.26 -11.14 4£.00 32E5_EE EZ1.30 E.e5E E8.Z4 Peak e Sk
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Level (dBuV/im) ) Date: 2004-07-20 Time: 17:14:20

127

77 FCCICLASS-B

27 Jo00 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site - D3CHOS
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT : B02.11albtz focess Point
Power @ AC 120V /&0Hz
Model  : WASP - 5110
Memo  : 80211k TX CHOS 2437MHz
(Over Limitintenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m dB 4Bu¥/m dB/m 4B 4B Cl deg
1 2390.00 55.71 -18.28 74.00 28.40 44.34  3.33 Peak - -
2 2390.00 44.15 -9.85 54.00 28.40 44.34  3.33 Average -— -—
34X 2437.00 100, 21 28.45 44,32 3,37 Peak - -
4 @ 2437.00 91.15 28,45 44 32 3. 37 Average -— -
5 248350 43.48 -10.52 54.00 28.48 44.31 3. 40 Average - -
6 2483.50 55.12 -18.88 74.00 28.48 44.31  3.40 Peak S SR
Remark: The “X” represent a fundamental frequency.
o7 LEVE! tatuvIm) vae: 2uUs-u/-2U 1IMe: 2U:10:4.3
FCC CLASS-B

FCC CLASS-B (AVG)

o

49W

=

3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site . D3CHOA
Comdition : FCOC CLASS-E 3m HF-HOEN AH-118 HORIZONTAL
EUT . 802.11atbiz Access Point
Power ¢ AC 1207/ 60Hz
Model  : WASP - 5110
Memo ¢ 802.11h TX CHOS 24370MHz
Over LimitAntenna Preamp Cable fint Table
Freq Level Limit Line Factor Factor Loss Hemark Pos Fos
HHz dBul¥/m dB dBu¥/m  dB/m 4B dB o} deg
1 487900 38.05% -15.95 54.00 32.70 4560 4.80 Average I ]
A 487900 50,92 -23.08 74.00 3270 4560 4,80 Peak 0 0
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Level (dBuVim) : Date: 2004-07-20 Time: 20:39:28

FCC/CLASS-B

FCC CLASS-B (AVG)

49WWWWMMWWMWWW

0 5000 5400. A800. 6200. G600, 7000
Trace: {Discrete) Ftaguency; (MHzy
Site : D3CHOE
Comdition : FOC CLASS-E 3m HF-HORN 4H-112 HORIZONTAL
EOT ; B02.11alb/z Aecess Point
Powrer : AC 1207/ 60H=
Model : WASP - 5110
Mema : 80211k TE CHOA 2437MHz
o7 Level (dBuvm) Date: ZUUa-Us-2U Lime: 2U:21:22
FCC/CLASS-B
2
FCC CLASS-B (AVG)
49 W«.WWJI
0 Zo00 7400. 7800. 8200. 8600, 9000
Trace: (Discrete) Etaquency, (IHzy
Site . D3CHD&
Comdition : FOC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT ; B02.11a0biz Access Pomnt
Powrer . AC 1207 { 60Hz
Model . WASE - 5110
Memo - 80211 TX CHO6 2437MHz
(ver LimitAntenna Freamp (able ant Table
Freq Level Limt Line Factor Factor  Loss Eemark Pos Pos
MHz dBu¥/m dB d4Bu¥/m dB/m dB 4B [od 1 deg
1 T310.00 47.93 -6.07 54.00 35.51 46.24 6, 20 Average ] i
2 730,00 61.59% -12.41 74.00 35.51 46.24 6,20 Peak 0 0
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Level {dBuvim) Date: 2004-07-20 Time: 20:25:51
FCC CLASS-B
2
"l‘ FCC CLASS-B (AVG)
19 MWM
0 o000 0400. 0300. 102200. 10600, 11000

Trace: {Discrete) Hraguanecy:(MHz)

Site : 03CHDS
Condition : FCC CLASS-E Sm HF-HORN AH-118 HORIZONTAL
EOT : 802.11aMfz Aecess Pomnt
Power  : AC 120V /&0H=
Model  : WASP- 5110
Memo  : 802.11b TX CHOS 2437MHz
(ver LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Femark Pos Pos
MHz dBul¥+m 4B dBu¥/m  dB/m 4B 4B CI deg
1 9748.00 46.20 -7.80 54.00 35.26 44.45% 7.91 Average ] ]
> 9745.00 53.86 -15.14 74.00 35.26 44.45 7.9]1 Peak ] ]
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o Level {dBu¥/mj} Date: 2004-07-17 Time: 12:05:47
FCC CLASS-B
40 ! -5dB
: 2 |
3
l 30 6 98. 132. 166. 200
Frequency (MHz)

Site :03CHO3-HY
Condition : FCC CLASS-B 3m BIC-2124--301 VERTICAL
EUT (802 11ah/g Access Pomt

FPower . AC 120V [ 60Hz
Maodel WA RP-5110
Metno :11b T2 CHOA 2437MHz=

D WE2000

Over Limit RBead Probe Cahle Preamp int  Tahle

Fregq Lewel Limit Line Lewvel Factor Loss Factor PRemark Fos Pos

MHz dBu¥/m dBE dBuW dBEual dE dE dE f=3 Y deg

|l ! 3E.950 35.05 -4.385 40.00 43.3F 17 .73 1.0 Z8.03 Peak 105 213

4 7l.2lo 2323 -6.77 40,00 E0.21 2.9 l.4Z EZ7.96 Peak SR Sl

3 98.340 29.34 -14.1c 43.50 45.384 9.65 1.75 27.90 Peak ke ek
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o Level (dBuW/my) Date: 2004-07-17 Time: 12:38:27
FCC CLASS-B
HedB
=
il
3
1 2
Whe
’ 200 360. 520, B80. 840, 1000
Frequency (MHz)
Site c03CHD3-HY
Condition : FOC CLASS-B 3m LOG-2111-221 VERTICAL
EUT (802 11ahfg Access Poimnt

Power :AC 120V / 60Hz
Model CWASP-5110
Memao < 11h TX CHOA 2437MHz

CWs2000
Ower Limit Read Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Pos
MH=z dBul/m dE dBul/m dBull dE dE dE cm deqg

J 599 Z00 23.91 -E2.09 46.00 Z9.36 18.98 4.37 Z8.80 Peak e S

z 933400 =24.38 -Z1.6% 46.00 ZE5E_53 Z1.66 E_.d45 E8.2Z&6 Peak Rl e

3 957 600 3Z.39%9 -13.61 46.00 33.08 Z1.30 E.B65E F8.Z4 Peak e bk
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. .. Level (dBuvm) Date: ZUU4-U/-20 hime: 163 /736
1£F

77 FCC CLASS-B

: ,J L JFCC CLASS BANG)

F.

27

1000 1400. 1800, 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site . D3CHO&
Condition : FCC CLASS-E 3m HF-HORN AH-11% VERTICAL
EUT : 802.11alb)z Access Pomnt
Power  : AC 120V /&0Hz
Model  : WASP - 5110
Memo  : 502.11b TX CHOS 2437MHz
(Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B 4Bu¥/m  dB/m 4B 4B 11 deg
1 2390.00 41.33 -12.67 54.00 28.40 44.34  3.33 Average - -
2 2390.00 54.85 -19.15 74.00 28.40 44.34  3.33 Peak - -
3@ 2437.00 104, 92 28.45 d4.32 3,37 Average -—- -—-
4 @ 2438.00 113,11 28.45 44,32 3,37 Peak s B
5 2482.50 41.61 -12.3% 54,00 28.48 44,31 3. 40 Average - -
] Z483.50 54.11 -19.83 74.00 28.48 44.31 3. 40 Peak EEE SR
Remark: The “X” represent a fundamental frequency.
o7 Level {dBuvim) Date: 2004-07-20 Time: 20:37:32
FCC CLASS-B
2
FCC CLASS-B4AVG)

=

o

3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site : 03CHOA
Condition : FOC CLASS-E 3m HF-HORN 4H-118 VERTICAL
EOT : 802.11aibiz Access Point
Powsyr  : AC 1207 /&0Hz
Model  : WASP - 5110
Memo  : 802.11h TX CHOS 2437MHz
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Paos Pos
HHz dBuV/m dB dBu¥/m dB/m dB dB cm deg
1 4875. 00 44.88 -9.12 54.00 32.70 4560 4.80 Average 0 I
2 4875, 00 58,503 -15.47 74.00 32.70 4560  4.80 Peak 0 0
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Level (dBuv/m) Date: 2004-07-20 Time: 20:37:11

97

FCC/CLASS-B

FCC CLASS-B (AVG)

4QWWWMMW%WWWWM—M

0 5000 5400, 5800, 6200, 6600, 7000
Trace: {Discrete) Fieguency (MHz)
Site : 03CHOS
Condition : FCC CLASS-E 3m HF-HORN 4H-113 YERTICAL
EUT : 802.11aibfz Lecess Pomnt
Powrey : AC 1207 f 60Hz=
Model : WASP - 5110
Memo : 802.11h TE CHOS 243TMHz
Level (dBuvim) Date: 2UU4-U7-20 Lime: 2U:34:31
FCC CLASS-B
/2 FCC CLASS-B (AVG)
49 M
0 7000 7400. 7800. 8200. 8600. 9000
Trace: (Discrate) Ehaguency; (iAk)
Site : D3CHODS
Condition : FCC CLASS-E 3m HF-HORN 4H-113 YERTICAL
EOT ; B02.11alb/z Aecess Point
Powrer : AC 1207/ 60Hz=
Model : WASP - 5110
Memo : 802.11b TE CHOS 2437MHz
(ver LimitAntenna Preamp Cable fnt Table
Freq Level Limit Line Factor Factor Loss Eemark Pos Pos
MHz dBu¥/m 4B dBu¥/m dB/m dB dB [wili deg
1 7312.00 46,57 -T7.43 54.00 35.31 46,24 620 Average i 1
2 7312.00 58,17 -15.83 74.00 35.351 46,24 6. 20 Peak i 1
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Lewvel (dBuUYm) Date: ZU03-07-20 hime: 202512249

FCC/CLASS-B

J‘ﬁ]\ FCC CLASS-B (AVG)

4gmu&_mv~‘«u“\rwww)l M\Wﬁwwﬁ_ﬁw

0 9000 9400. 9800. 10200. 10600. 11000
Trace: (Discrete) Fieguency (Mhe)
Site . 03CHO&
Condition : FCC CLASS-B Sm HF-HORN 4H 118 VERTICAL
EUT : B02.11aMbiz Aecess Point
Power  : AC 1207 i 60Hz
Model  : WASP - 5110
Memo 302114 TE CHOS 2437MHz
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Fos
HHz dBu¥/m dB d4Bu¥/m  dB/m dB dB i} deg
1 9748, 00 47.93 -6.07 54.00 33.26 44.4%  7.91 Average | i
2 9748, 00 59.89% -14.11 74.00 33.26 44.45 7.91 Peak | i
Remark:

Frequency from 11GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT

Report No. :F471907

Test Mode: 802.11b TX CH11

* Test Distance : 3 m

* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

127 Lewvel (dBuim) Date: 2004-07-20 Time: 17:25:45
3
¥7 FCCCLASS-B
I FCC CLASS-B (AVG)
T
[t ity A et AT |
2y 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . 03CHO&
Condition : FCC CLASS-E Sm HF-HORN 4H-118 HORIZONTAL
EUT ; B02.11abkz fecess Point
Power  : AC 1207/ 60Hz
Model  : WASP- 5110
Memo ;802114 TE CH11 2462MHz
Over LimitAntenna Freanp ©Cable ant Table
Freq Limit Level Line Factor Factor Loss Remark Pos Fos
HH= dB dBu¥/m d4Bu¥/m dB/m dB 4B cm deg
1 2390.00 -24.53% 49,47 74,00 23.40 44.34 3. 33 Peak -— -
2 2390.00 -15.11 35.39 54.00 23.40 44.34  3.33 Average -— -
30X 2462, 00 103. 60 28.47 44.32 3. 38 Peak -— -—
4 2462, 00 95, 93 28.47 44,32 3,36 Average Eus g
3 2483.50 -16.45% 57.55% 74.00 23.48 44.31 3. 40 Peak mEE FEF
G 2483.50 -11.28 42,72 54.00 23.48 44.31 3.40 Average gz= gzz
Remark: The “X” represent a fundamental frequency.
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